


WATER CHEMISTRY
PRACTICES IN 

THERMAL POWER STATIONS

by

J. Jha
Retd. Director (Chemical)

Central Electricity Authority (Min of Power)

Presently Consultant (TPS Water Chemistry)

&

Dr. S. K. Jha
Senior Scientist

Central Soil Salinity Research Institute

Regional Research Station, Lucknow

Edited by

Mr. N. Ramchandran
Ion Exchange (India) Ltd.



2HANDBOOK ON WATER CHEMISTRY PRACTICES IN THERMAL POWER PLANT

WATER CHEMISTRY PRACTICES IN THERMAL POWER STATIONS

FOREWORD
Thermal power stations (TPS) meet the bulk demand of global electric power. In 
meeting this target, importance of contribution of good water chemistry is well 
recognised. During his more than 40 years of involvement under various capacities 
[...]
Boiler water treatment for high pressure boilers is almost always standardised.

Raw water is pretreated for removal of suspended solid, turbidity and organics in a 
pretreatment plant consisting of a clarifier and filter. Chlorine is dosed upstream of 
the clarifier for removal of organics.

A primary coagulant like alum is added in a flash mixer prior to the clarifier for 
coagulation of finely divide particles of clay, sand, algae. A polyelectrolyte is 
then added into the flocculating compartment of the clarifier for flocculation or 
agglomeration of flocs. Bulk of the suspended solids and turbidity are removed in 
the clarifier.

A granular media filter polishes the filtered water by removing the residual 
suspended solids and turbidity present in clarified water. Residual chlorine, if any 
is removed in an activated carbon filter. It is then demineralised and used as boiler 
feed make-up.

An ultra filtration plant is also sometimes followed post demineralisation plant to 
remove colloidal silica, if any present in the demineralised (DM) water.



16HANDBOOK ON WATER CHEMISTRY PRACTICES IN THERMAL POWER PLANT

Corrosion due to dissolved oxygen is eliminated by thermal de-aeration followed 
by addition of hydrazine to remove the traces of oxygen and to keep a positive 
residual in the boiler feed water. Ammonia is also added to minimise condensate 
return line corrosion by carbon dioxide (CO2). Morpholine, cyclohexylamine, etc. 
are generally avoided in high pressure operating boiler.

Trisodium Phosphate is added into the boiler drum to maintain the pH at around 
9.3 to 9.5.

Continuous or intermittent blowdown of boiler water maintains the boiler salines 
within the limits prescribed by boiler manufactures.

Effluents generated by power plants require to be treated either for safe disposal or 
for recovery of water for reuse.

Water can be recovered from effluents generated during regeneration of DM plants 
as well as cooling tower (CT) blowdown reused. Filter backwash water can be 
recycled back to the clarifier. Boiler blowdown can also be recovered and reused 
after treatment.

A large quantity of water is used for ash handling, pumping the slurry and ash 
suppression. Ash retains only a small quantity of water and the balance appears as 
seepage. The effluents may contain SS & heavy metals and cannot be discharged 
without treatment.

REQUIREMENTS OF WATER FOR EACH APPLICATION

Both the quality and quantity of water used in a power plant for the various 
applications in a power plant vary widely. Power plants require small quantity of 
high purity water and large volumes of relatively poor quality. Given below are the 
requirements of quality and quantity of water required in a power plant.

1	 Condenser Cooling:

	 Quantity of water required is around 130 m3/h per MW. Clarified water low 
in suspended solids and turbidity is used for cooling the condenser. As the 
quantity of water required for cooling is large, either once through cooling or 
open evaporative recirculating system involving a CT is used.

	



17HANDBOOK ON WATER CHEMISTRY PRACTICES IN THERMAL POWER PLANT

	 In case once through cooling is adopted, the only treatment given is 
continuous chlorination to contain biofouling. Corrosion is minimised by 
selecting superior metallurgy for the condenser.

	 Plants adopting the open evaporative recirculation cooling eliminate 
scaling either by using soft water as make-up or by acid addition to convert 
bicarbonates into carbonates. Plants in Maharashtra for example use soft 
water as make-up for the CT.

	 Corrosion is minimised by selecting superior metallurgy for the condenser 
and limiting the cycles of concentration. Biofouling is contained by continuous 
chlorination.

2	 Auxiliary Cooling Water System: Quantity of water is relatively small (around 
10 m3/h per MW). The quality of water required is similar to that of condenser 
cooling.

3	 Stator Cooling Water System: The system incorporates copper tubes and 
is subjected to high temperature and is prone to severe corrosion. Polished 
water is circulated through the closed circuit cooling system. Losses in the 
system is made up using approx. 2 m3/h polished water for a typical 210 MW 
plant.

4	 Boiler Water Make-up: The system demands high purity water. Demineralised 
and polished water is used as make-up to compensate for the loss of water 
due to blowdown and other losses in the system. The quantity varies with the 
quantum of condensate recovered and it is unlikely to exceed 2% maximum 
of feed water flow for good systems.

5	 Hydro Ash Disposal: Large quantity of water is required for pumping the 
ash slurry to the ash pond and for ash suppression. The quantity of water 
required will vary with the amount of ash (ratio as ash:water is normally 1:10 
by volume).

6 	 Drinking & Sanitation: Potable water supplied must comply with the 
requirements laid down in IS 15000. Clarified and filtered water is chlorinated 
and distributed to all sections of the power plant.

	 The norm is approx. 130 litre/day/person. It is possible to conserve water by 
installing electronically operated valves wherever possible.

	 Online water purifiers are also installed at important locations like cafeteria, 
admin offices and laboratory.

7	 Miscellaneous applications: These include water used for lubrication & 
sealing, chemical preparation and fire fighting system, make-up, etc. Clarified 
and filtered water is used. The quantity of water required is small and will 
depend on system losses and frequency of fire fighting drills conducted. 
Water used for fire fighting is prone to corrosion as water remains stagnant 
most of the time and it is customary to incorporate a corrosion inhibitor.



18HANDBOOK ON WATER CHEMISTRY PRACTICES IN THERMAL POWER PLANT

CONTAMINANTS PRESENT IN WATER, THEIR HARMFUL EFFECTS 
AND METHODS OF REMOVAL

Sources of water:

Power plants require an uninterrupted supply of large volumes of water and are 
therefore located close to a river, canal, lake or a reservoir. Power plants located in 
coastal areas use sea water for most of the applications like cooling and polished 
desalinated water as boiler feed make-up.

Impurities present in water:

There are essentially two types of impurities present in water.

	 -	 Undissolved impurities

	 -	 Dissolved impurities.

Undissolved impurities of relevance to power plant operation include suspended 
solids (SS), turbidity, organic matter and colloidal silica. These are removed in the 
pretreatment plant.

Dissolved impurities include hardness, sodium, alkalinity, chlorides, sulphates, 
nitrates, silica, dissolved oxygen and carbon dioxide. These are removed in the 
DM plant.

Ultrafiltration system removes colloidal silica.

Removal of oxygen takes place in the thermal deaerator. Hydrazine is added into 
deaerated water storage tank to remove the residual dissolved oxygen.

Ammonia or an amine like Morpholine (pH above 8.5) is added to minimise corrosion 
of condensate return lines due to carbon dioxide.

Different processes of water purification are discussed now in detail in subsequent 
paragraphs, which starts from pretreatment plant followed by demineralisation, 
post treatment of DM water for boiler make-up, other uses, etc. as read under 
subsequent different chemistry chapters.

WATER TREATMENT PLANT

The water treatment plant generally consists of two major sections, viz., pretreatment 
plant & demineralisation plant

PRETREATMENT PLANT

The objective of pretreating water is to remove impurities that are likely to affect the 
performance of the downstream DM plant.

The main stages of pretreatment are:

	 •	 Aeration

	 • 	 Pre-chlorination

	 • 	 Coagulation



19HANDBOOK ON WATER CHEMISTRY PRACTICES IN THERMAL POWER PLANT

	 • 	 Flocculation

	 •	 Clarification

	 •	 Filtration and

	 •	 De chlorination

AERATION

Increase the dissolved oxygen concentration in water.

Decrease CO2 concentration thereby reduce its corrosiveness.

Reduce taste and odour caused by dissolved gases such as hydrogen sulphide 
(H2S) and methane (CH4) that are removed during aeration.

Oxidise iron and manganese from their soluble to insoluble states and cause 
them to precipitate so that they may be removed by sedimentation and filtration 
processes. Remove certain volatile organic compounds.

Aeration is typically carried out in a cascade aerator in concrete. Feed water enters 
the aerator from the central inlet pipe, flows upwards and cascades downwards 
in a free fall manner to a total depth of 2-3 metres with splashing to the extent of 
5-6 times where reduction of iron and manganese content is required. Sometimes 
cascading is affected with multiple trays, usually containing coke, which has 
catalytic effect on precipitating these. Pre-chlorination of the raw water is also often 
used to accelerate the rate of oxidation.

Cascade Aerator

For increasing the efficiency of aeration, cascade aerator is used. In this, water 
flows out of the top outlet and cascades down while coming in intimate contact 
with air. The design of cascade aerator ensures appropriate contact time of water 
and air. This is usually followed for stripping of too much carbon dioxide (as in 
DM plant) and/or volatile organics like chloroform as well as H2S, NH3, etc. are 
required. Equally efficient to this type of aerator is spray type nozzle type aerator, 
(generally spraying in a ‘Pond’, the nozzles commonly of 2.5 to 4 cms diametre and 



20HANDBOOK ON WATER CHEMISTRY PRACTICES IN THERMAL POWER PLANT

discharging about 5-10 l/sec in the form of jets and hitting metal plates to produce 
a fine spray exposing countless droplets of water to the atmosphere. Thus the 
efficiency of CO2 removal from water fall aerators has usually been noted as below:

Sprays 90%

Trays 70%

Cascading 50%

Yet, adopting the cascading type of aerator is found as first choice, since reduction 
of CO2 up to 10 ppm is normally considered satisfactory.

Another diffuser called ‘Air diffusion aerator’ is a primary biological system reducing 
biomass from water by air oxidation/activated sludge treatment of municipal and 
industrial waste, providing maximum water surface per unit volume of air. The 
velocity of bubbles ascending through water is much lower than the velocity of free 
falling drops of water, providing a longer contact time. The aeration tank is mostly 
vertically divided into two compartments by a baffle extending from the point of 
air introduction to a point above the tank floor. Large volume of low pressure air 
admitted through aeration grid creates an air lift, causing mass circulation around 
the baffle. This promotes maximum gas/liquid contact & optimum mixing and 
desired BOD removal is above 90% promoting surface aerators as most common 
in use for reclaiming city sewage as industrial water including for some TPS.

Pre-chlorination

The objective in chlorinating the water is primarily to oxidise organic matter and 
prevent microbial growths. Up to 2-5 mg/l of continuous chlorination is the normal 
practice. Establishing chlorine demand and adjusting the chlorine dose is the best 
option. Chlorination is carried out using gas chlorinator which dissolves chlorine in 
water.

When chlorine gas is dissolved in water, a mixture of acids - hypochlorous and 
hydrochloric is formed. Hypochlorous acid dissociates to form hypochlorite ion 
which is a powerful oxidant. Chlorine is effective in a narrow range of pH (6.5 to 



21HANDBOOK ON WATER CHEMISTRY PRACTICES IN THERMAL POWER PLANT

7.0). Pre-chlorination also oxidises iron/manganese salts and helps them in easy 
settling.

COAGULATION

While most particles settle on their own, finely divided particles of clay, sand or 
algae do not readily settle. These particles carry negative surface charges which 
prevent them from colliding with each other. Addition of a coagulant like alum 
neutralises the surface charge allowing the particles to coalesce with each other 
and become a larger particle called flocs. Thus, freshly precipitated aluminium 
and/or iron hydroxides which have electro-positive charge are added to it. The 
charges on the colloids causing turbidity are neutralised and the process is called 
coagulation.

Alum reacts with the alkalinity of water and forms insoluble Al (OH)3 precipitate and 
H2SO4 acid immediately reacts with the alkalinity of water and forms salt and water. 
The aluminium cation neutralises the negative charge on the colloidal particles. In 
addition, the precipitate is fluffy in nature and helps in adsorbing the fine particles. 
The process is pH sensitive and works best in the narrow range of 6 - 7.5. Addition 
of alum results in a decrease in alkalinity and increase in sulphate

Al2 (SO4)3 + 6HCO3
-  2 Al (OH)3

+ + 3SO4
-2 + 6CO2

Fe2 (SO4)3 + 6HCO3
-  2 Fe (OH)3

+ + 3SO4
-2 + 6CO2

The equipment used for coagulation is a flash mixer fitted with a high speed mixer. 
It helps in mixing the coagulant with the incoming water. The retention time in the 
flash mixer is typically one to two minutes.

Sodium aluminate also alone reacts with water to give aluminium hydroxides.

Na2Al2O4 + H2O -> 2Al (OH)3 + 2NaOH

A number of coagulants are in common use in water treatment, including ferric 
sulphate/chloride. They are generally used for coagulating water having high 
organic matter.

The requirements for effective coagulation include optimal pH, sufficient alkalinity 
choice of coagulant, retention time and high speed agitation. Optimal coagulation 
& minimum floc solubility with use of alum occurs at pH 6.0 to 7.0 for optimum 
turbidity removal and pH 4.5 to 5.5 for colour removal. Minimum residual aluminium 
is found at pH 6.3 and minimum iron residual at pH 5.4 and then again at pH 9.3 
to 13.

FLOCCULATION

The term flocculation refers to the process of agglomeration of flocs and this is 
aided by the addition of a polyelectrolyte (or a coagulant aid). Polyelectrolytes are 
long chain compounds and the flocs get attached to them.

The equipment used is a flocculator fitted with slow moving paddles providing a 
gentle motion that promotes the growth of the flocs in size and weight.



22HANDBOOK ON WATER CHEMISTRY PRACTICES IN THERMAL POWER PLANT

Polyelectrolytes are cationic, anionic or non-ionic. The choice will depend on the 
application. In normal water treatment applications, cationic polyelectrolytes are 
widely used.

The dose of coagulant/polyelectrolyte for suitable clarity of water is established by 
laboratory jar test.

JAR TEST APPARATUS

The following factors generally influence coagulation:

1.	 Water quality

2.	 Quantity & characteristics of colloidal matters

3.	 pH of water

4.	 Time of fast mixing & flocculation and speed of paddles

5.	 Temperature

6.	 Water alkalinity

7.	 Characteristics of ions in water

The turbidity measurement alone is inadequate to measure effectiveness of 
coagulation. It is the particle size, which matters most.

Based on the turbidity & alkalinity of water, amenability to coagulate can be judged 
as below:

Raw Water Quality Amenability
Type I High Turbidity (>100 NTU) Easiest to coagulate

High Alkalanity (>250 ppm)

Type II High Turbidity Low Alkalinity 
(<50 ppm)

Alkalinity addition needed, 
if pH drops

Type III Low Turbidity (<50 NTU) High 
Alkalinity

Large dose of alum 
promote precipitation of Al 
(OH)3.Also, coagulant aid 
dose needed



23HANDBOOK ON WATER CHEMISTRY PRACTICES IN THERMAL POWER PLANT

Type IV Low Turbidity Low Alkalinity Most difficult to coagulate 
alkalinity addition is 
needed to produce Type 
III water or clay addition to 
produce Type II water

Low TDS water and small particles favour high particle surface charge (-ve in 
nature). This also depends on composition of mineral salts present in water. Hence 
increasing TDS is one of the means to reduce surface charge for settling purposes 
of floc.

Optimal pH range for flocculation with aluminium sulphate is 5.5 to 7.5, with ferric 